
 
 

BIO50 [2010] Página 1 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ENGINE TYPE Robin EX17 

DISPLACEMENT [cm3] 169 

FUEL Gasoline 

TRANSMISSION Belt 

BLADES NUMBER 2  

MAX DIAMETER [mm] 65 

WEIGHT [kg] 80 

 



 
 

BIO50 [2010] Página 2 
 

Exploded View Complete 

 



 
 

BIO50 [2010] Página 3 
 

Complete Part List 
 

Item Part Number QTY Stock Number 
1 Chassi 1 2040075 

2 Sinobloco 1 2013990 

3 Wheel 2 2013930 

4 Washer 3 9060100 

5 Washer 6 9060740 

6 Bolt - M8  x 20 2 9020010 

7 Plastic Cuver 4 2040016 

8 Bushing 2  2040021 

9 Drum BIO75 1 2040077 

10 Bolt- M10  x 35 2 9000590 

11 Washer - A 10.5 10 9060020 

12 Washer M10 12 9060270 

13 Nut - M10 6 9030910 

14 Support Drum BIO75 1 2040076 

15 Bearing 2 2040070 

16 Bolt - M10  x 25 5 9030010 

17 Bolt - M8x20 11 9020350 

18 Nut M8 8 9020912 

19 Shaft BIO75 1 2040071 

20 Key 8 x 7 x 22 2 2011911  

21 BIO75 Rotor 1  2040072 

22 Bushing 20  3040052 

23 Blade Int. 8  2040083 

24 Blade 2 2040078 

25 Pulley 1 2040073 

26 Bushing 2 2016220 

27 Bolt- M10  x 20 4 9030000 

28 Bolt - M10 x 60 1 9020366 

29 Door Drum BIO75 1 2040067 

30 Axe Door Drum 1 2040066 

31 Tunnel BIO75 1 2040074 

32 Butterfly Shaft BIO75 1 2040079 

33 Butterfly BIO75 1  2040081 

34 MotorEX17 1  1999560 

35 Key - 4.7x4.7x25 1 ******* 

36 Pulley MotorRobin 1 2040006 

37 Washer M8 1 9060260 

38 Bolt H. 5/16*1’’1/4 UNF 1 9000790 

39 Belt B26.5 1 2030041 



 
 

BIO50 [2010] Página 4 
 

40 Capot Belt BIO75 1 2040061  

41 Washer M6 8 9060000 

42 Bolt - M6  x 20 4 9010070 

43 Nut - M6 4 9010030 

44 Washer M8 8 9060010 

45 Nut M8 4 9020900 

46 Bolt - M8 x 40 2 9020060 

47 Bolt - M8 x 55 2 9020085 

48 Regulator Motor 1 2040017 

49 Clip - 2,5 x 32 1 9070010 

50 Bolt - M8 x 110 1 9020130 
 

  



 
 

BIO50 [2010] Página 5 
 

Motor Assembly 

 

Item Part Number QTY Stock Number 
5 Washer 4 9060740 

34 MotorEX17 1  1999560 

44 Washer M8 8 9060010 

45 Nut M8 4 9020900 

46 Bolt - M8 x 40 2 9020060 

47 Bolt - M8 x 55 2 9020085 

48 Regulator Motor 1 2040017 
 

 



 
 

BIO50 [2010] Página 6 
 

Chassis Assembly 

 

 

 

 

 

 

 



 
 

BIO50 [2010] Página 7 
 

Item Part Number QTY Stock Number 
1 Chassi 1 2040075 

2 Sinobloco 1 2013990 

3 Wheel 2 2013930 

4 Washer 3 9060100 

5 Washer 2 9060740 

6 Bolt - M8  x 20 2 9020010 

7 Plastic Cuver 4 2040016 

8 Bushing 2  2040021 

9 Drum BIO75 1 2040077 

10 Bolt- M10  x 35 2 9000590 

11 Washer - A 10.5 10 9060020 

12 Washer M10 12 9060270 

13 Nut - M10 6 9030910 

14 Support DrumBIO75 1 2040076 

15 Bearing 2 2040070 

16 Bolt - M10  x 25 5 9030010 

17 Bolt - M8x20 11 9020350 

18 Nut M8 8 9020912 

19 Axis RotorBIO75 1 2040071 

30 Axe Door Drum 1 2040066 

32 Butterfly Shaft BIO75 1 2040079 

33 Butterfly BIO75 1  2040081 

49 Clip - 2,5 x 32 1 9070010 

 

  



 
 

BIO50 [2010] Página 8 
 

Belt Capot Assembly 
 

Item Part Number QTY Stock Number 
40 Capot Belt BIO75 1 2040061  

41 Washer M6 8 9060000 

42 Bolt H. RT. - M6  x 20 4 9010070 

43 Nut - M6 4 9010030 
 

  



 
 

BIO50 [2010] Página 9 
 

Assembly of the Tunnel and Drum Cover 

  

Item Part Number QTY Stock Number 
11 Washer - A 10.5 4 9060020 

12 Washer M10 4 9060270 

16 Bolt- M10  x 25 1 9030010 

18 Nut M8 8 9020912 

27 Bolt - M10  x 20 4 9030000 

29 Door Drum BIO75 1 2040067 

31 Tunnel BIO75 1 2040074 



 
 

BIO50 [2010] Página 10 
 

Pulley System 

 

Item Part Number QTY Stock Number 
12 Washer M10 12 9060270 

20 Key 8 x 7 x 22 2 2011911  

25 Pulley 1 2040073 

26 Bushing 2 2016220 

27 Bolt- M10  x 20 4 9030000 

35 Key - 4.7x4.7x25 1 ******* 

36 Pulley MotorRobin 1 2040006 

37 Washer M8 1 9060260 

38 Bolt H. 5/16*1’’1/4 UNF 1 9000790 

39 Belt B26.5 1 2030041 

 



 
 

BIO50 [2010] Página 11 
 

Cut Table Assembly 

 

Item Part Number QTY Stock Number 
17 Bolt - M8x20 11 9020350 

21 BIO75 Rotor 1  2040072 

22 Bushing 20  3040052 

23 Blade Int. 8  2040083 

24 Blade 2 2040078 

 

 

 

 

 

  KIT BIO75 Rotor - 2001075 


